GENERATORS

REM
POWER’

Rheinland Elektro Maschinen

LYNX oF0

Spare parts list Generator GSEm 7000 SBE

wWww.rem-power.com

REM POWER SEE, str. 8 Indzikovo No.24, P.O.Box 2, 1040 Skopje, R.M, T: +389 2 3063 180, E: office@rem-power.com

c
o
=)
©
o
o
o
L
5
o
<
=
2
o
S
]
(%2}
c
[¢]
=)
©
S
L ol
w
=
o
<
-







No. Order Code Name Quantity
1 8811000001289 |Frame Assembly 1
2 8811000001290 1
3 8811000001291 |Fuel Switch 1
4 8811000001292 |Fuel Tank 1
5 8811000001293 |Fuel Meter 1
6 8811000001294 |0ily Sense Clip 1
7 8811000001295 |Washer, ¢6.5x2x@25 4
8 8811000001296|Bolt, M6x25 4
9 8811000001297 |Fuel Cap 1
10 8811000001298 |Engine 1
11 8811000001299|Plug 1
12 8811000001300]|Air Filter Bracket 1
13 8811000001301 |Nut, M6 2
14 8811000001302 |Nut, M5 2
15 8811000001303 |Washer, ¢5 3
16 8811000001304 |wWasher, ¢5 3
17 8811000001305|Bolt, M5x198 2
18 8811000001306|Bolt, M8x16 2
19 8811000001307 1
20 8811000001308 |Bolt, M8x32 2
21 8811000001309 |Washer, ¢8 2
22 8811000001310|Gasket, Muffler 1
23 8811000001311 |Muffler 1
24 8811000001312 |Bolt, M6x12 6
25 8811000001313|Brush 1
26 8811000001314 |Bolt, M5x18 3
27 8811000001315|Bolt, M5x14 7
28 8811000001316|ENnd Cover 1
29 8811000001317|Voltage Regulator 1
30 8811000001318|Bolt, M6x165 4
31 8811000001319|Rear Bracket 1
32 8811000001320|Nut, M10x1.25 4
33 8811000001321 1
34 8811000001322 |Damping Pad 2
35 8811000001323 |Nut, M8 4
36 8811000001324 |Bolt, M10x1.25x250 1
37 8811000001325|Washer, ¢10 1
38 8811000001326|Washer, 910 1
39 8811000001327|Alternator 1
40 8811000001328|Clip 1
41 8811000001329]Bolt, M5x10 3
42 8811000001330|Crankcase Cover Shield 1
43 8811000001331 |Damping Pad 2




44 8811000001332 |Bolt, M10x1.25x40 2
45 8811000001333 1
46 8811000001334 |Binder Plate 1
47 8811000001335(Battery 1
48 8811000001336|Anode Wire 1
49 8811000001337 |Cathode Wire 1
50 8811000001338|Gasket, Drain Bolt 4
51 8811000001339|Control Panel 1
52 8811000001340(Washer, ¢17.5x3x¢p30 2
53 8811000001341 |Tire 2
54 8811000001342 |Nut, M8 2
55 8811000001343 |Support Base 1
56 8811000001344 |Support Base 1
57 8811000001345 |Damping Pad 2
58 8811000001346|Bolt, M6x18 2
59 8811000001347 |Nut, M6 2
60 8811000001348|Bolt, M8x16 2
61 8811000001349|Pin, e8x55 2
62 8811000001350|Circlip 2
63 8811000001351 |Handle 2
64 8811000001352 |Pin, ¢16x100 2







NO. Order Code Name Quantity
1 8811000001539|Bolt, M6x16 7
2 8811000001540(Valve Cover 1
3 8811000001541 |Breather Hose 1
4 8811000001542 |Gasket, Valve Cover 1
5 8811000001543 |Rocker Arm Assembly 2
6 8811000001544 |Rocker Arm Base 1
7 8811000001545 |Vvalve Locker 4
8 8811000001546 |Valve Adjust Cap, Exhal 2
9 8811000001547 |Vvalve Spring Seat 2
10 8811000001548|Valve Spring 2
11 8811000001549|Intake Valve Seal 1
12 8811000001550|Valve Spring Seat 2
13 8811000001551 |Bolt, M10x1.25x87 4
14 8811000001552 |Cylinder Head 1
15 8811000001553 |Spark Plug 1
16 8811000001554 |Stud, M8x35 2
17 8811000001555 |Gasket, Muffler 1
18 8811000001556 |Exhaust Pipe 1
19 8811000001557|Nut, M8 2
20 8811000001558 |Shroud 1
21 8811000001559|Stud, M6-8x110 2
22 8811000001560|Gasket, Carburetor Insy 1
23 8811000001561 |Insulator 1
24 8811000001562 |Gasket, Carburetor 1
25 8811000001563 |Carburetor 1
26 8811000001564 |Gasket, Air Filter 2
27 8811000001565 |Air Filter Assembly 1
28 8811000001566 |Air Filter Clip 2
29 8811000001567|Air Filter Base 1
30 8811000001568|Gasket, Air Filter 1
31 8811000001569]Air Filter Baffle 1
32 8811000001570|Air Filter Element 1
33 8811000001571 |Air Filter Cover 1
34 8811000001572 |Nut, M6 2
35 8811000001573 |Gasket, Cylinder Head 1
36 8811000001574 |Pin, ¢12x20 2
37 8811000001575|Push Rod 2
38 8811000001576 |Tappet 2
39 8811000001577 |Exhaust Valve 1
40 8811000001578|Intake Vavle 1
41 8811000001579|Piston Ring Set 1
42 8811000001580|Circlip 2
43 8811000001581 |Piston Pin 1




44 8811000001582 |Piston 1
45 8811000001583 Connecting Rod Assem 1
46 8811000001584 |Governor Gear Bracket 1
47 8811000001585|Bolt, M6x12 8
48 8811000001586|0il Sensor 1
49 8811000001587 |Bearing, TM6207 1
50 8811000001588 |Crankshaft 1
51 8811000001589 |Woodruff Key 1
52 8811000001590|Camshaft 1
53 8811000001591 |Washer, ¢16.2x0.3x¢2 1
54 8811000001592 |Pin, @8x12 2
55 8811000001593 |Gasket, Crankcase 1
56 8811000001594 |Crankcase Cover 1
57 8811000001595]0il Seal, ¢35xp52x7 1
58 8811000001596|Bolt, M8x38 7
59 8811000001597 |Dipstick 1
60 8811000001598 |Dipstick 1
61 8811000001599|0-Ring, Dipstick 1
62 8811000001600|Governor Gear 1
63 8811000001601 |Bearing, 6202 2
64 8811000001602 |Balance Shaft 1
65 8811000001603 |Electric Starter 1
66 8811000001604 |Crankcase 1
67 8811000001605 |Governor Gear Shaft 1
68 8811000001606 |Washer, ¢8x0.8x(20 1
69 8811000001607]0il Seal, p8x@p14x4 1
70 8811000001608 |Cotter Pin 1
71 8811000001609|Governor Lever 1
72 8811000001610|Fuel Hose, p4xp10%x19 1
73 8811000001611|Clamp 1
74 8811000001612 |Governor Spring 1
75 8811000001613 |Throttle Linkage 1
76 8811000001614 |Idle Spring 1
77 8811000001615|Clip 1
78 8811000001616|Temperature Sensor 1
79 8811000001617|Washer, ¢12x2xp20 2
80 8811000001618|Earth Bolt 2
81 8811000001619|Bolt, M8x35 2
82 8811000001620|Wire Board 1
83 8811000001621 |Bolt, M6x8 1
84 8811000001622 |Bush, @8x@12x8 1
85 8811000001623 |Charging Coil 1
86 8811000001624 |Bolt, M6x28 4
87 8811000001625 |Ignition Module 1




88 8811000001626|Clip 1
89 8811000001627]0il Seal, ¢35%@52x7 1
90 8811000001628|Flywheel 1
91 8811000001629|Cooling Fan 1
92 8811000001630|Starter Cup 1
93 8811000001631 |Nut, M16x1.5 1
94 8811000001632 |Recoil Starter 1
95 8811000001633 |Blower Housing 1
96 8811000001634 |Recoil Starter 1
97 8811000001635 |wWasher, ¢6 3
98 8811000001636|Bolt, M6x10 3
99 8811000001637|Screw, M4x8 2
100 8811000001284 |stepping Motor Cover 1
101 8811000001285 |Stepping Motor 1
102 8811000001286 |Stepping Motor Base 1
103 8811000001287|Guide Clamp 1
104 8811000001288| Spring 1






